








25

SERVICE AND ADJUSTMENTS

CABLE
CLAMP
SCREW

SPEED CONTROL
BRACKET

IDLE FUEL
ADJUSTING
NEEDLE

IDLE SPEED
ADJUSTING 
SCREW

THROTTLE
LEVER

FIG. 32

FIG. 33

ENGINE
Maintenance, repair, or replacement of the emission con-
 trol devices and systems, which are being done at the 
cus tom ers expense, may be performed by any non-road 
engine repair establishment or individual. Warranty repairs 
must be performed by an authorized engine man u fac tur er's 
service outlet.

TO AD JUST THROTTLE CON TROL CABLE 
(See Fig. 32)
The throttle control has been preset at the factory and 
adjustment should not be necessary. Check adjustment 
as described below before loosening cable. If adjustment 
is necessary, proceed as follows:
•     With engine not running, move throttle control lever 

from slow to choke position. Slowly move lever from 
choke to fast position.

•     Check to see if hole in throttle lever and hole in speed 
control bracket are aligned.

•     If holes are not aligned, loosen cable clamp screw and 
align the holes by inserting a pencil or a 1/4" drill bit 
through both holes.

•     Pull throttle cable up to remove slack and tighten cable 
clamp screw. Remove alignment pencil or drill bit.

 TO ADJUST CARBURETOR (See Fig. 33)
The carburetor has been preset at the factory and ad just ment 
should not be necessary. However, minor ad just ment may be 
required to compensate for differences in fuel, temperature, 
altitude or load. If the carburetor does need adjustment, 
proceed as follows:

In general, turning the adjusting needles in (clock wise) 
de creases the supply of fuel to the engine giving a leaner 
fuel/air mixture. Turning the adjusting needles out (coun-
ter clock wise) increases the supply of fuel to the engine 
giving a richer fuel/air mixture.
IMPORTANT: DAMAGE TO THE NEEDLES AND THE SEATS 
IN CAR BU RE TOR MAY RESULT IF NEEDLE IS TURNED IN 
TOO TIGHT. 

NOTE:  The carburetor on this engine is low emission. 
It is equipped with an idle fuel adjusting needle with a 
limiter cap, which allows some adjustment within the limits 
al lowed by the cap. Do not attempt to remove the limiter 
cap. The limiter cap cannot be removed without breaking 
the adjusting needle.
•     Be sure you have a clean air fi lter and the throttle control 

cable is adjusted properly (see above).
•     Start engine and allow to warm for fi ve minutes. Make 

adjustments with engine running and shift/motion 
con trol lever in neutral (N) position.

•     Idle speed setting - With throttle control lever in slow  
position, en gine should idle at 1750 RPM. If engine 
idles too slow or fast, turn idle speed adjusting screw 
in or out until correct idle is at tained. 

•     Idle fuel needle setting - With throttle control lever 

in slow po si tion, turn idle fuel adjustment needle in  
(clock wise) until engine begins to die and then turn out 
(coun ter clock wise) until engine runs rough. Turn nee dle 
to a point midway be tween those two positions.

•     Recheck idle speed. Readjust if necessary.

ACCELERATION TEST -
•     Move throttle control lever from slow to fast position. If 

engine hesitates or dies, turn idle fuel adjusting needle 
out (counterclockwise) 1/8 turn. Re peat test and con-
 tin ue to adjust, if necessary, until engine ac cel er ates 
smoothly.

High speed stop is factory adjusted. Do not adjust - dam-
age may result. 
IMPORTANT: NEVER TAMPER WITH THE ENGINE 
GOVERNOR, WHICH IS FACTORY SET FOR PROPER ENGINE 
SPEED. OVER SPEED ING THE ENGINE ABOVE THE FACTORY 
HIGH SPEED SETTING CAN BE DANGEROUS. IF YOU THINK 
THE ENGINE-GOVERNED HIGH SPEED NEEDS ADJUSTING, 
CONTACT YOUR NEAREST AUTHORIZED SERVICE CENTER/
DEPARTMENT, WHICH HAS PROPER EQUIP MENT AND 
EXPERIENCE TO MAKE ANY NEC ES SARY ADJUSTMENTS.



26

STORAGE
Immediately prepare your tractor for storage at the end 
of the season or if the tractor will not be used for 30 days 
or  more.

WARNING:  Never store the trac tor with 
gas o line in the tank inside a building 
where fumes may reach an open fl ame 
or spark.  Allow the engine to cool before 
storing in any en clo sure.

TRACTOR
Remove mower from tractor for winter storage.  When mower 
is to be stored for a period of time, clean it thor oughly, remove 
all dirt, grease, leaves, etc.  Store in a clean, dry area.
•     Clean entire tractor (See “CLEANING” in the Main te -

nance section of this manual).
•     Inspect and replace belts, if necessary (See belt re-

 place ment instructions in the Service and Adjustments 
section of this manual).

•     Lubricate as shown in the Maintenance section of this 
man ual.

•     Be sure that all nuts, bolts and screws are securely 
fastened.  Inspect moving parts for damage, breakage 
and wear.  Replace if necessary.

•     Touch up all rusted or chipped paint surfaces; sand 
lightly before painting.

BATTERY
•     Fully charge the battery for storage.
•     After a period of time in storage, battery may require 

recharging.
•     To help prevent corrosion and power leakage during 

long periods of storage, battery cables should be dis-
 con nect ed and battery cleaned thoroughly (see “TO 
CLEAN BATTERY AND TERMINALS” in the Mainte-
nance  sec tion of this manual).

•     After cleaning, leave cables disconnected and place 
cables where they cannot come in contact with battery 
terminals.

•     If battery is removed from tractor for storage, do not 
store battery directly on concrete or damp surfaces.

ENGINE

FUEL SYSTEM
IMPORTANT:  IT IS IMPORTANT TO PREVENT GUM DEPOSITS 
FROM FORMING IN ES SEN TIAL FUEL SYSTEM PARTS SUCH 
AS CARBURETOR, FUEL FIL TER, FUEL HOSE, OR TANK 
DURING STORAGE.  ALSO, EXPERIENCE INDICATES THAT 
ALCOHOL BLENDED FUELS (CALLED GASOHOL OR USING 
ETHANOL OR METHANOL) CAN ATTRACT MOIS TURE WHICH 
LEADS TO SEPARATION AND FOR MA TION OF ACIDS DURING 
STOR AGE.  ACIDIC GAS CAN DAMAGE THE FUEL SYSTEM 
OF AN ENGINE WHILE IN STORAGE.
•     Drain the fuel tank.
•     Start the engine and let it run until the fuel lines and 

carburetor are empty.
•     Never use engine or carburetor cleaner products in the 

fuel tank or permanent damage may occur.
•     Use fresh fuel next season.

NOTE:  Fuel stabilizer is an acceptable alternative in mini-
mizing the formation of fuel gum deposits during stor age.  
Add stabilizer to gasoline in fuel tank or storage container.  
Always follow the mix ratio found on stabilizer container.  
Run engine at least 10 minutes after adding stabilizer to 
allow the stabilizer to reach the carburetor.  Do not drain 
the gas tank and carburetor if using fuel stabilizer.

ENGINE OIL
Drain oil (with engine warm) and replace with clean en-
gine oil.  (See “ENGINE” in the Maintenance section of 
this man ual).

CYLINDER(S)
•     Remove spark plug(s).
•     Pour one ounce of oil through spark plug hole(s) into 

cylinder(s).
•     Turn ignition key to “START” position for a few seconds 

to distribute oil.
•     Replace with new spark plug(s).

OTHER
•     Do not store gasoline from one season to another.
•     Replace your gasoline can if your can starts to rust.  

Rust and/or dirt in your gasoline will cause problems.
•     If possible, store your tractor indoors and cover it to 

give protection from dust and dirt.
•     Cover your tractor with a suitable protective cover that 

does not  retain moisture.  Do not use plastic.  Plastic 
cannot breathe which allows condensation to form and 
will cause your tractor to rust.

IMPORTANT:   NEVER COVER TRACTOR WHILE EN GINE  AND 
EXHAUST AREAS ARE STILL WARM.



27

PROBLEM                 CAUSE       CORRECTION 

TROUBLESHOOTING POINTS

Will not start                           1.   Out of fuel.                                                                      1.   Fill fuel tank.
                                                 2.   Engine not “CHOKED” properly.                                     2.   See “TO START ENGINE” in Operation section.
                                                 3.   Engine fl ooded.                                                              3.   Wait several minutes before attempting to start.
                                                 4.   Bad spark plug.                                                              4.   Replace spark plug.
                                                 5.   Dirty air fi lter.                                                                  5.   Clean/replace air fi lter.
                                                 6.   Dirty fuel fi lter.                                                                 6.   Replace fuel fi lter.
                                                 7.   Water in fuel.                                                                   7.   Drain fuel tank and carburetor, refi ll tank with fresh  
                                                                                                                                                       gasoline and replace fuel fi lter.
                                                 8.   Loose or damaged wiring.                                              8.   Check all wiring.
                                                 9.   Carburetor out of adjustment.                                         9.   See “To Adjust Carburetor” in Service Adjustments  
                                                                                                                                                       section.
                                               10.   Engine valves out of adjustment.                                  10.   Contact an authorized service center/department.
                                                    

Hard to start                            1.   Dirty air fi lter.                                                                  1.   Clean/replace air fi lter.
                                                 2.   Bad spark plug.                                                              2.   Replace spark plug.
                                                 3.   Weak or dead battery.                                                     3.   Recharge or replace battery.
                                                 4.   Dirty fuel fi lter.                                                                 4.   Replace fuel fi lter.
                                                 5.   Stale or dirty fuel.                                                           5.   Drain fuel tank and refi ll with fresh gasoline.
                                                 6.   Loose or damaged wiring.                                              6.   Check all wiring.
                                                 7.   Carburetor out of adjustment.                                         7.   See “To Adjust Carburetor” in Service Adjustments  
                                                                                                                                                       section.
                                                 8.   Engine valves out of adjustment.                                    8.   Contact an authorized service center/department.

Engine will not turn over       1.   Brake pedal not depressed.                                            1.   Depress brake pedal.
                                                 2.   Attachment clutch is engaged.                                       2.   Disengage attachment clutch.
                                                 3.   Weak or dead battery.                                                     3.   Recharge or replace battery.
                                                 4.   Blown fuse.                                                                     4.   Replace fuse.
                                                 5.   Corroded battery terminals.                                            5.   Clean battery terminals.
                                                 6.   Loose or damaged wiring.                                              6.   Check all wiring.
                                                 7.   Faulty ignition switch.                                                      7.   Check/replace ignition switch.
                                                 8.   Faulty solenoid or starter.                                               8.   Check/replace solenoid or starter.
                                                 9.   Faulty operator presence switch(es).                              9.   Contact an authorized service center/department.

Engine clicks but will            1.   Weak or dead battery.                                                     1.   Recharge or replace battery.
not start                                   2.   Corroded battery terminals.                                            2.   Clean battery terminals.
                                                 3.   Loose or damaged wiring.                                              3.   Check all wiring.
                                                 4.   Faulty solenoid or starter.                                               4.   Check/replace solenoid or starter.

Loss of power                         1.   Cutting too much grass/too fast.                                     1.   Set in “Higher Cut” position/reduce speed.
                                                 2.   Throttle in “CHOKE” position.                                         2.   Adjust throttle control.
                                                 3.   Build-up of grass, leaves and trash under mower.          3.   Clean underside of mower housing.
                                                 4.   Dirty air fi lter.                                                                  4.   Clean/replace air fi lter.
                                                 5.   Low oil level/dirty oil.                                                       5.   Check oil level/change oil.
                                                 6.   Faulty spark plug.                                                           6.   Clean and regap or change spark plug.
                                                 7.   Dirty fuel fi lter.                                                                 7.   Replace fuel fi lter.
                                                 8.   Stale or dirty fuel.                                                           8.   Drain fuel tank and refi ll with fresh gasoline.
                                                 9.   Water in fuel.                                                                   9.   Drain fuel tank and carburetor, refi ll tank with fresh  
                                                                                                                                                       gasoline and replace fuel fi lter.
                                               10.   Spark plug wire loose.                                                  10.   Connect and tighten spark plug wire.
                                               11.   Dirty engine air screen/fi ns.                                          11.   Clean engine air screen/fi ns.
                                               12.   Dirty/clogged muffl er.                                                    12.   Clean/replace muffl er.
                                               13.   Loose or damaged wiring.                                            13.   Check all wiring.
                                               14.   Carburetor out of adjustment.                                       14.   See “To Adjust Carburetor” in Service Adjustments  
                                                                                                                                                       section.
                                               15.   Engine valves out of adjustment.                                  15.   Contact an authorized service center/department.

Excessive vibration                1.   Worn, bent or loose blade.                                              1.   Replace blade. Tighten blade bolt.
                                                 2.   Bent blade mandrel.                                                       2.   Replace blade mandrel.
                                                 3.   Loose/damaged part(s).                                                 3.   Tighten loose part(s).  Replace damaged parts.



28

PROBLEM                 CAUSE       CORRECTION    

TROUBLESHOOTING POINTS

Engine continues to run        1.   Faulty operator-safety presence control system.            1.   Check wiring, switches  and connections.  If not 
when operator leaves seat                                                                                                          corrected, contact an authorized service center/
with attachment clutch                                                                                                                department.
engaged

Poor cut - uneven                   1.   Worn, bent or loose blade.                                              1.   Replace blade.  Tighten blade bolt.
                                                 2.   Mower deck not level.                                                     2.   Level mower deck.
                                                 3.   Buildup of grass, leaves, and trash under mower.          3.   Clean underside of mower housing.
                                                 4.   Bent blade mandrel.                                                       4.   Replace blade mandrel.
                                                 5.   Clogged mower deck vent holes from buildup of            5.   Clean around mandrels to open vent holes.
                                                        grass, leaves, and trash around mandrels.

Mower blades will not            1.   Obstruction in clutch mechanism.                                  1.   Remove obstruction.
rotate                                       2.   Worn/damaged mower drive belt.                                   2.   Replace mower drive belt.
                                                 3.   Frozen idler pulley.                                                          3.   Replace idler pulley.
                                                 4.   Frozen blade mandrel.                                                    4.   Replace blade mandrel.

Poor grass discharge             1.   Engine speed too slow.                                                   1.   Place throttle control in “FAST” position.
                                                 2.   Travel speed too fast.                                                      2.   Shift to slower speed.
                                                 3.   Wet grass.                                                                       3.   Allow grass to dry before mowing.
                                                 4.   Mower deck not level.                                                     4.   Level mower deck.
                                                 5.   Low/uneven tire air pressure.                                         5.   Check tires for proper air pressure.
                                                 6.   Worn, bent or loose blade.                                              6.   Replace/sharpen blade.  Tighten blade bolt.
                                                 7.   Buildup of grass, leaves and trash under mower.           7.   Clean underside of mower housing.
                                                 8.   Mower drive belt worn.                                                   8.   Replace mower drive belt.
                                                 9.   Blades improperly installed.                                           9.   Reinstall blades sharp edge down.
                                               10.   Improper blades used.                                                  10.   Replace with blades listed in this manual.
                                               11.   Clogged mower deck vent holes from buildup of          11.   Clean around mandrels to open vent holes.
                                                        grass, leaves, and trash around mandrels.

Headlight(s) not working       1.   Switch is “OFF”.                                                              1.   Turn switch “ON”.
(if so equipped)                      2.   Bulb(s) or lamp(s) burned out.                                        2.   Replace bulb(s) or lamp(s).
                                                 3.   Faulty light switch.                                                          3.   Check/replace light switch.
                                                 4.   Loose or damaged wiring.                                              4.   Check wiring and connections.
                                                 5.   Blown fuse.                                                                     5.   Replace fuse.

Battery will not charge           1.   Bad battery cell(s).                                                         1.   Replace battery.
                                                 2.   Poor cable connections.                                                 2.   Check/clean all connections.
                                                 3.   Faulty regulator (if so equipped).                                    3.   Replace regulator.
                                                 4.   Faulty alternator.                                                             4.   Replace alternator.

Loss of drive                           1.   Freewheel control in “disengaged” position.                   1.   Place freewheel control in “engaged” position.
                                                 2.   Motion drive belt worn, damaged, or broken.                 2.   Replace motion drive belt.
                                                 3.   Air trapped in transmission during shipment                  3.   Purge transmission.
                                                        or servicing.

Engine “backfi res”                 1.   Engine throttle control not set at “SLOW”                       1.   Move throttle control to “SLOW” position and allow
when turning engine                     position for 30 seconds before stopping engine.                   to idle for 30 seconds before stopping engine. 
“OFF”



29

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

SCHEMATIC

87

87A 8586

30
RELAY

WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY SHOULD BE REPLACED TO
PROPERLY SECURE YOUR WIRING.

NON-REMOVABLE
CONNECTIONS

REMOVABLE
CONNECTIONS

BATTERY

RED BLACK

M

SOLENOID

A

AMMETER

RED

RED

RED

RED

RED

WHITE

WHITE

WHITE

BLACK

BLACK

BLACK

YELLOW

YELLOW

BLACK

B
R

O
W

N

BLUE

GREEN

GREEN

BLUE

BLUE

BLUE

BLUE

BLUE
G

B
S

M

A1
A2L

HEADLIGHTS

BLACK

BLACK

BROWN

SEAT SWITCH
(NOT OCCUPIED)

IGNITION
UNIT

SPARK 
PLUG
GAP

(2 PLUGS ON 
TWIN CYL. ENGINES)

B
LA

C
K

O
R

A
N

G
E

CLUTCH / BRAKE
(PEDAL UP)

(OPTIONAL)
STARTER

IGNITION
SWITCH

FUEL SHUT-OFF
SOLENOID

(IF SO EQUIPPED)

FUEL
LINEATT'MENT CLUTCH

(CLUTCH OFF)

OPERATOR 
PRESENCE RELAY #3

85 86

3087

87A

OPERATOR  
PRESENCE RELAY #1

85 86

3087

87A

FUSE

ALTERNATOR
YELLOW

28 VOLTS AC @ 3600 RPM
(REGULATOR DISCONNECTED)

REGULATOR

CHARGING SYSTEM OUTPUT
15 AMP DC @ 3600 RPM

B + S + A1START NONE

IGNITION SWITCH
CIRCUITPOSITION

OFF
B+A1RUN/LIGHT

M+G+A1

B+A1RUN

“MAKE”

A2+L
NONE

NONE

OPERATOR 
PRESENCE RELAY #2

85 86

3087

87A



30

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

ELECTRICAL

28

29

26

24
42

43
27

27

25

41

2727

40

33

30

90

8

2

1

27

16

16

52

D.C. AMPERES

45

81

81
81



31

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

ELECTRICAL

1        163465           Battery 12 Volt 25 Amp
2        74760412       Bolt Hex Hd 1/4-20unc X 3/4
8        176689           Box Battery
16      176137           Switch Interlock 
21      183759           Harness Asm Light W/4152J
22      4152J             Bulb Light #1156
24      4799J             Cable Battery 6 Ga 11"red
25      146147           Cable Battery 6 Ga w/16 wire,red
26      175158           Fuse 20 AMP 
27      73510400       Nut Keps Hex 1/4-20 unc
28      4207J             Cable Ground 6 Ga 12" black
29      160784           Switch Plunger 
30      175566           Switch Ign
33      140401           Key Ign
40      179722           Harness Ign
41      71110408       Bolt Blk Fin Hex  1/4-20 X 1/2
42      131563           Cover Terminal Red
43      178861           Solenoid
45      122822X        Ammeter
52      141940           Protection Wire Loop
81      109748X        Relay Asm.
90      180449           Cover Terminal

KEY    PART            
NO.     NO.                DESCRIPTION

NOTE: All component dimensions give in U.S.  inches
1 inch = 25.4 mm.



32

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

CHASSIS AND ENCLOSURES

26
25

58

64

208

13

208 11

1

3

2

9

208

209

209

5

5

207

3

3

3
142

33

3

142

14537

3

37

24

26
25

209

31

2430

35

3

26

33 10

26
34

35

18

14

38

14
206

159

17

28

264

263

259

258

261

166

39

chassis_elite sv_pro_4



33

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

CHASSIS AND ENCLOSURES

1        174619           Chassis
2        176554           Drawbar 
3        17060612       Screw  3/8-16 x 3/4 
5        155272           Bumper Hood/Dash
9        168337X012  Dash
10      72140608       Bolt RdHd Sqnk.  3/8-16 Unc x 1
11      174996           Panel Asm. Dash Lh
12      145660           Clip Tinnerman Grile P/L 
13      175255           Panel Dash Rh
14      17490608       Screw Thdrol 3/8-16 x 1/2
17      183393X428  Hood 
18      126938X        Bumper Hood
24      74780616       Bolt Fin Hex  3/8-16 Unc x 1 Gr. 5
25      19131312       Washer  13/32 x 13/16 x 12 Ga.
26      73800600       Nut Lock Hex w/Insert 3/8-16 UNC
28      183828           Grill/Lens Asm
30      169470X428  Fender Asm 
31      136619           Bracket Fender
33      179716X428  Footrest LH
34      179717X428  Footrest RH
35      72110606       Bolt RdHd Sht. Sqnk.  3/8-16 x 3/4
37      17490508       Screw Thdrol  5/16-18 x 1/2 Tyt
38      175710           Bracket Asm. Pivot Mower Rear
39      174714           Bracket Pivot
58      185949           Air Duct 
64      154798           Dash Lower
142    175702           Plate Reinforcement
145    156524           Rod Pivot Chassis/Hood
159    169473X428  Cupholder
166    171875           Screw #13-16 x 3/4
206    170165           Bolt shoulder  5/16-18
207    17670508       Screw Thdrol 5/16-18 x 1/2
208    17670608       Screw Thdrol  3/8-16 x 1/2
209    17000612       Screw 3/8-16 x 3/4
258    183835X599  Lens Grille RH
259    183834X599  Lens Grille LH
261    183829X428  Insert Grille
263    183832           Bezel Grille LH
264    183833           Bezel Grille RH
- -       5479J             Plug Btn Blk

KEY    PART             
NO.     NO.                DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
             1 inch = 25.4 mm



34

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

DRIVE

66

29

28

32

30

52

32

59

38

61

41

53

35

55

36

62

35

36

22

39

34

16

1

77 

77

30

52

56
64

65

212

63

116
70

57

96

26

25
19

24

26

26

76

78

75
74

27

26

15

37

51

27
51

48

151

202

49

47

50

120

81

156 16616582

168163

14
164

21

8

10

83

159161

198

158

162
169

150

84
16

199

16

250

71

200

73 16

250

197

95

89

69



35

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

DRIVE

KEY    PART
NO.     NO.                DESCRIPTION 

KEY    PART
NO.     NO.                DESCRIPTION

1        - - - - - -          Transaxle Hydro Gear Model 314-
0510 (Order parts from the transaxle 
manufacturer)

8        165619           Rod, Shift
10      76020416       Pin, Cotter 1/8 x 1
14      10040400       Washer Lock 1/4
15      74490544       Bolt Hex  Flghd 5/16-18 Gr. 5
16      73800500       Nut, Lock Hex w/Ins  5/16-18 UNC
19      73800600       Nut, Lock Hex w/Wsh 3/8-16 UNC
21      140845           Knob 
22      169498           Rod, Brake
24      73350600       Nut
25      106888X        Spring, Rod, Brake
26      19131316       Washer 13/32 x 13/16 x 16 Ga.
27      76020412       Pin, Cotter 1/8 x 3/4
28      175765           Rod, Parking Brake
29      71673             Cap, Parking Brake
30      169592           Bracket, Transmission
32      74760512       Bolt Hex 5/16-18 UNC x 3/4
34      175578           Shaft, Foot Pedal
35      120183X        Bearing, Nylon
36      19211616       Washer
37      1572H            Pin, Roll
38      179114           Pulley, Idler, Composite
39      74760648       Bolt
41      175556           Keeper, Belt, Idler
47      127783           Pulley, Idler, V-Belt
48      154407           Bellcrank Clutch Grnd Drustl
49      123205X        Retainer, Belt
50      72110612       Bolt 3/8-16 x 1-1/2 Gr. 5
51      73680600       Nut
52      73680500       Nut Crownlock  5/16-28
53      105710X        Link, Clutch
55      105709X        Spring, Return, Clutch
56      17060620       Screw 3/8-16 x 1-1/4
57      140294           V-Belt, Drive
59      169691           Keeper, Belt, Center
61      17120614       Screw, 3/8-16 x .875 
62      8883R            Cover, Pedal
63      175410           Pulley, Engine
64      71170764       Bolt Hex  7/16 x 4 Gr. 5
65      10040700       Washer
66      154778           Keeper, Belt Engine Hydro

69      142432           Screw Hex Wsh Hi-Lo 1/4-1/2 Unc
70      134683           Guide, Belt, Mower Drive RH
71      169183           Strap, Torque, Lh
73      169182           Strap, Torque, Rh
74      137057           Spacer, Axle
75      121749X        Washer 25/32 x 1-1/4 x 16 Ga.
76      12000001       Ring, E
77      123583X        Key, Square
78      121748X        Washer 25/32 x 1-5/8 x 16 Ga.
81      165596           Shaft Asm Cross 
82      123782X        Spring, Torsion
83      19171216       Washer 17/32 x 3/4 x 16 Ga.
84      169594           Link Transaxle
89      169373X428  Console, Shift
95      170201           Control Asm Bypass Hydro
96      4497H            Spring, Retainer 1”
116    72140608       Bolt 3/8-16 x 1
120    73900600       Bolt Hex 3/8-16 x 1-1/2
150    175456           Spacer Retainer
151    19133210       Washer 13/32 x 2 x 10
156    166002           Washer  5/16 x 1.0 x 1.25
158    165589           Bracket Shift Mount
159    183900           Hub Shift
161    72140406       Bolt Rdhd Sqnk 1/4-20 x 3/4 

Gr. 5
162    73680400       Nut Crownlock 1/4-20 Unc
163    74780416       Bolt Hex Fin 1/4-20 x 1
164    19091010       Washer 5/8 x .281 x 10 Ga.
165    165623           Bracket Pivot Lever
166    166880           Screw 5/16 x 1.0 x .125
168    165492           Bolt Shoulder 5/16-18 x .561
169    165580           Plate Fastening LT
197    169613           Nyliner Snap-in 5/8” ID
198    169593           Washer Nyl 7/8ID x .105”HYD
199    169612           Bolt Shoulder 5/16-18 Unc
200    72140508       Bolt Rdhd Sqnk 5/16-18 Unc x 1
202    72110614       Bolt Car SH 3/8-16 x 1-1/2 Gr 5
212    145212           Nut Hex Flange Lock
250    17060612       Screw 3/8-16 x .75

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



36

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

STEERING ASSEMBLY

5

5

4

3

43

643

8

10

40

32

11

8

6

87

46

46

8

6

87

29

88

71

17

43

91

2

1

41

42

37

36

37

38

12

39

44

51
54

33

35

34

68
6767

67

13

65

68

1515
15

29

29

82



37

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

STEERING ASSEMBLY

1        180656           Wheel Steering 
2        184706           Axle Asm Front 
3        169840           Spin dle Asm Lh  
4        169839           Spin dle Asm Rh  
5        6266H            Bear ing Race Thrust Harden
6        121748X        Wash er 25/32 X 1 5/8 X 16ga 
8        12000029       Ring Klip #t5304-75 
10      175121           Link Drag Extended
11      10040600       Lock wash er
12      73940800       Nut Hex Jam Toplock 1/2-20 Unf
13      136518           Spac er Bearing Axle Front
15      145212           Hex Flange Lock
17      180641           Shaft Asm Strg  
29      17060612       Screw  3/8-16x3/4
32      171888           Rod Tie  
33      19111216       Washer  11/32 x 3/4 x 16 Ga.
34      10040500       Washer lock 5/16
35      73540500       Nut Crownlock 5/16-24
36      155099           Bushing Strg 5/8 Id Dash
37      152927           Screw TT #10-32 x 5 x 3/8 Flange
38      180657           Insert Cap Strg 
39      19182411       Washer 9/16 ID x 1-1/2 OD 11 Gr
40      7810H            Locknut Center 
41      159945           Adaptor Wheel Strg 
42      145054X428  Boot Dash Steering 
43      121749X        Washer 25/32 X 1 1/4 X 16 Ga 
44      180640           Extension Steering 
46      121232X        Cap Spindle Fr Top Blk 
51      73540400       Nut Crownlock 1/4-28
54      71130420       Bolt Hex 1/4-28unf x 1-1/4 Gr. 8
65      160367           Spacer Brace Axle
67      72140618       Bolt Rdhd Sq 3/8-16 Unc x 2-3/4
68      169827           Brace Axle
71      175146           Steering Asm
82      169835           Bracket Susp Chassis Front
87      173966           Washer Flat
88      175118           Bolt Shoulder 7/16-20
91      175553           Clip Steering

KEY    PART             
NO.     NO.                DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
             1 inch = 25.4 mm



38

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

ENGINE

2

1

OPTIONAL EQUIPMENT

Spark Arrester

29

105 105

3

16
101

77

4

80

101

13

23

45

14

38

44

46

32

31

33

37

33



39

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

ENGINE

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

1        170805           Control Throt /Ch Flag
2        17720408       Screw Hex Thd Cut 1/4-20x1/2
3        - - - - - -          Engine  Kohl Model CV492
                                 (Order Parts From Engine Manufacturer)
4        174667           Muffl er Exhaust
13      12-041-03      Gasket
14      148456           Tube Drain Oil Easy
16      11050600       Washer Lock Ext Tooth 3/8
23      169837           Shield Browning/Debris Guard
29      137180           Arrestor Spark
31      185534           Tank Fuel 
32      140527           Cap Asm Fuel W/sym Vented
33      123487X        Clamp Hose Blk 
37      137040           Line Fuel 20"
38      181654           Plug Drain Oil Easy
44      17670412       Screw Hexwsh Thdrol 1/4-20x3/4
45      17000612       Screw Hex Wsh Thdrol  3/8-16
46      19091416       Washer 9/32 X 7/8 X 16ga
77      19101216       Washer 5/16 x 3/4 x 16 Ga.
80      74760508       Bolt Hex Hd 5/16-18 Unc x 1/2
101    M73030800    Nut Flange
105    17120616       Screw 3/8-16 x 1

KEY    PART             
NO.     NO.                DESCRIPTION



40

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

SEAT ASSEMBLY

KEY    PART             
NO.     NO.                DESCRIPTION

KEY    PART             
NO.     NO.                DESCRIPTION

13      121248X        Bush ing Snap Blk Nyl  50 Id 
14      72050412       Bolt Rdhd Sht Nk 1/4-20 x 1-1/2
15      134300           Spac er Split  28 x 96 Yel Zinc
16      121250X        Spring Cprsn 1 27 Blk Pnt 
17      123976X        Nut Lock 1/4 Lge Flg Gr 5 Zinc
21      171852           Bolt Shoulder 5/16-18 Unc Blkz-2A
22      73800500       Nut 
23      71110814       Bolt Hex Black
24      19171912       Wash er 17/32 x 1-3/16 x 12 Ga 
25      127018X        Bolt Shoulder 5/16-18 x 62

1

24

16

15

12

13

17

25

4

3

8

9

7

8

9

7

11

2

6
22

21

5

10

5

14

1        171683           Seat
2        140551           Brack et Pnt Pivot Seat (blk )
3        71110616       Bolt 
4        19131610       Wash er 13/32 x 1 x 10 Ga 
5        145006           Clip Push-In Hinged
6        73800600       Nut 
7        124181X        Spring Seat Cprsn 2 250 Blk Zi
8        17000616       Screw  3/8-16 x 1.5
9        19131614       Wash er 13/32 x 1 x 14 Ga 
10      182493           Pan Pnt Seat (blk ) 
11      166369           Knob
12      121246X        Brack et Pnt Mounting Switch

NOTE:   All component dimensions given in U.S. inches
             1 inch = 25.4 mm



41

WHEELS & TIRES
KEY     PART            
NO.      NO.              DESCRIPTION

1        59192             Cap Valve Tire 
2        65139             Stem Valve 
3        170455           Tire F Ts 15 X 6 0 - 6 Service
4        59904             Tube  Front (Service Item Only)
5        106732X421  Rim Asm 6"front Service
6        278H              Fit ting Grease (Front Wheel Only)
7        9040H            Bear ing Flange (Front Wheel Only)
8        106108X421  Rim Asm 8"rear Service
9        170456           Tire R Ts 20X10.00-8 C Service
10      7152J             Tube Rear (Service Item Only)
11      104757X421  Cap Axle Blk 1 50 X 1 00
- -       144334           Sealant, Tire (10 oz. Tube)

NOTE:  All component dimensions given in U.S. inches
             1 inch = 25.4 mm

KEY     PART            
NO.      NO.              DESCRIPTION

KEY     PART            
NO.      NO.              DESCRIPTION

13      173589           Decal Refl ector LH
14      160396           De cal V-belt Schematic 42”
15      173587           Decal Refl ector RH
16      145005           Decal Battery Danger/Poison 
20      185982           Decal HP Engine
- -       179769X428  Pad Footrest RH
- -       179768X428  Pad Footrest LH
- -       138311           Decal Lift Handle
- -       169210           Decal By-Pass
- -       184581           Manual Owner’s English
- -       184582           Manual Owner’s French

1        157032           De cal Instruction Operat 
                                 English/French
2        172743           Decal Ins Strg Wh
3        186163           De cal Hood Rh 
4        186164           De cal Hood Lh 
5        187051           Decal Replacement
7        179128           Decal Deck “B” 42”
8        182005           Decal Hood Side Panel
9        172740           De cal Fender Logo
10      157140           De cal Danger English
12      176303           Decal Fender

6

2

1

5,8

4,10

3,9

11

7

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

DECALS

2      3  4 10

7

14

16

1     

 8   12  9  12 5  
 8  

 13  

 15 



42

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

MOWER LIFT

36

15
20

16
1718 20

20
15

20

4

5

6
2

3
1

6
5

4

7

37

41

40

38

12

11

31
32

31
32

19

19

13

13

13

13

23
2425

272829

30

50

26

49



43

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

MOWER LIFT

1        184432           Plunger Asm.
2        159476           Shaft Asm Lift
3        178981           Pin Groove
4        12000002       E Ring  #5133-62
5        19211621       Washer  21/32 x 1 x 21 Ga.
6        120183X        Bearing Nylon
7        175830           Grip Handle 
11      139865           Link Lift Lh
12      139866           Link Lift Rh
13      4939M           Retainer Spring
15      173288           Link Front
16      73350800       Nut Jam Hex  1/2-13 Unc
17      175689           Trunnion Blk Zinc
18      73800800       Nut Lock w/Wsh 1/2-13 Unc
19      139868           Arm Suspension Rear
20      163552           Retainer Spring
23      110807X        Nut Special
24      19131016       Washer  13/32 x 5/8 x 16 Ga.
25      2876H            Spring
26      169484           Retainer Clip
27      126971X        Rod Adj. Lift
28      73350600       Nut Hex Jam 3/8-16 Unc
29      138057           Knob
30      150233           Trunnion Infi n. Height
31      169865           Bearing Pvt Lift
32      73540600       Nut Crownlock  3/8-24
36      155097           Pointer Height Indicator
37      123935X        Plug Hole
38      17060516       Screw 5/16-18 x 1
40      19112410       Washer 11/32 x 1-1/2 10 Ga.
41      155098           Indicator Height
49      145212           Nut Hex Flange Lock
50      110452X        Nut Push

KEY     PART            
NO.      NO.              DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
1 inch = 25.4 mm



44

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

MOWER DECK

15

14

13

11

10
9

8

16

68

30

31

32

33

146

148

145

150

45144

147

147

142

149

142

54

52
53 55

56

341

46

44

21

24

25

26

27

2

28

29

23

21

21

21

18

18

20

2

48

59

19

4

3

5
6

21

40

143

36

40

37

40

159

140

37

184

42_deck_man-t-path_4.

118

13621

139

18

119
117

116

521

134

21
5

134

135

136

116

113

117
119

118

18

138

113

152

151

153 154

157
158

67

153

156

155

102

102

104

103
105

106

104

105

106

103

101

132

95

94

182

91

183

132



45

REPAIR PARTS
TRACTOR - - MODEL NUMBER PD18H42STA, PRODUCT NO. 954 56 94-93

MOWER DECK

1        182032X421  Mower Deck Assembly, 42"
2        72140506       Bolt
3        138017           Bracket Asm Fr. Sway Bar 3/42
4        165460           Bracket Asm Deck 42" Sway Bar
5        4939M           Retainer Spring
6        178024           Bar Sway Deck
8        850857           Bolt  3/8-24 x 25 Grade 8 patched
9        10030600       Washer, Lock
10      140296           Washer, Hardened
                                 (The following blades are available)
11      134149           Blade, 42" Mulching Std (For 

mulching mowers only)
- -       139775           Blade, 42" Mulching Premium (For 

better wear when mulching
- -       138971           Blade, 42" Hi-Lift (For bagging or 

discharging)
13      137645           Shaft As sem bly, Mandrel, Vented
14      128774           Housing, Mandrel, Vented
15      110485X        Bearing, Ball, Mandrel
16      174493           Stripper, Vented Mower Deck
18      72140505       Bolt, Carriage  5/16-18 x 5/8
19      132827           Bolt, Shoulder
20      159770           Baffl e, Vortex
21      73680500       Nut
23      177563           Bracket, Defl ector Mower 42"
24      105304X        Cap, Sleeve  80 x 112 Blk Mower
25      123713X        Spring, Torsion, Defl ector 2 52
26      110452X        Nut, Push Phos & Oil
27      130968X428  Shield, Defl ector 42" Blk
28      19111016       Washer  11/32 x 5/8 x 16 Gauge
29      131491           Rod, Hinge 42" 6 75 W/G
30      173984           Screw Thdrol Washer Head
31      129963           Washer, Spacer Mower Vented
32      173436           Pulley, Mandrel
33      178342           Nut, Toplock  Flange
34      72110614       Bolt
36      173438           Pulley, Idler, Flat
37      19131316       Washer  13/32 x 13/16 x 16 Gauge
40      73680600       Nut
44      140088           Guard, Mandrel, LH
45      4497H            Retainer
46      137729           Screw,  Thdrol 1/4-20 x 5/8 T
48      133944           Washer, Hardened
52      139888           Bolt, Shoulder  5/16-18 UNC
53      184907           Arm Assembly, Pad, Brake
54      178515           Washer, Hardened
55      155046           Arm, Idler
56      122052X        Spacer, Retainer
59      173442           Guard TUV Idler
67      171598           Knob 

68      144959           V-Belt, 42" Mower
91      180532           Bracket Noseroller LH
94      132264           Roller Nose
95      180533           Bracket Noseroller RH
101    136420           Cover Mulching
102    71081010       Screw 10-24 x 5/8
103    19061216       Washer #10
104    10071000       Washer Lock #10
105    160793           Latch Asm.
106    2029J             Nut Weld
113    17060512       Screw 5/16-18 x 3/4
116    184219           Bolt Shoulder 3/8-16 x 3-5/8
117    133957           Wheel Gauge
118    73930600       Nut 3/8-16
119    19121414       Washer 3/8 x 7/8 x 14 Ga.
132    17000612       Screw 3/8-16 x 3/4
134    156941           Pin Head Rivet
135    159765           Bracket Asm. LH Rear
136    155986           Bar Adjusting
138    159763           Bracket Asm. RH Rear
139    159767           Bracket Asm. RH Front
140    159768           Bracket Asm. LH Front
142    165890           Arm Spring Brake Mower
143    157109           Bracket Arm Idler 42"
144    173441           Keeper Belt 42" Clutch Cable
145    173437           Pulley Idler Flat
146    173443           Bolt Carriage Idler
147    131335           Spring Extension
148    169022           Spring Return Idler
149    165898           Retainer Spring Yellow
150    19091216       Washer 9/32 x 3/4 x 16 Ga.
151    169670           Bracket Clutch Cable
152    169676           Clutch Cable 42"
153    169674           Washer Flat 3/8" Type B
154    169675           Spring Retainer
155    169671           Spring Retention LVR CLTCH CAB
156    169672           Spacer Clutch Cable
157    169669           Rod Clutch Cable 3/8"
158    17720408       Screw Hex Thd Cut 1/4-20 x 1/2
159    72140614       Bolt Rdhd Sqn 3/8-16 UNC x 1-3/4
182    179126           Rod Roller Nose
183    163552           Retainer Spring
184    19131410       Washer 13/32 x 7/8 x 10 Ga.
- -       130794           Mandrel Assembly (Includes Hous-

ing, Shaft and Shaft Hardware 
Only-Pulley Not Included)

- -       184563           Replacement Mower, Complete 

KEY    PART             
NO.     NO.                DESCRIPTION

KEY    PART             
NO.     NO.                DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
1 inch = 25.4 mm



46

LIMITED WARRANTY
The Manufacturer warrants to the original consumer purchaser that this product as manufactured is free from defects in materi-
als and work man ship. For a period of two (2) years from date of purchase by the original consumer purchaser, we will repair or 
replace, at our option, without charge for parts or labor incurred in replacing parts, any part which we fi nd to be defective due 
to materials or workmanship. This Warranty is subject to the following limitations and exclusions.

1.   This warranty does not apply to the engine, other than EHP manufactured transaxle/transmission components, 
battery (except as noted below) or components parts thereof.  Please refer to the applicable manufacturer's 
warranty on these items.

2.   Transportation charges for the movement of any power equipment unit or attachment are the responsibility of 
the pur chaser.  Transportation charges for any parts submitted for replacement under this warranty must be 
paid by the purchaser unless such return is requested by Electrolux Home Products.

3.   Battery Warranty:  On products equipped with a Battery, we will replace, without charge to you, any battery 
which we fi nd to be defective in manufacture, during the fi rst ninety (90) days of ownership. After ninety (90) 
days, we will exchange the Battery, charging you 1/12 of the price of a new Battery for each full month from 
the date of the original sale. Battery must be maintained in accordance with the instructions furnished.

4.   The Warranty period for any products used for rental or commercial purposes is limited to 90 days from the 
date of original purchase.

5.   This Warranty applies only to products which have been properly assembled, adjusted, operated, and main-
 tained in ac cor dance with the instructions furnished. This Warranty does not apply to any product which has 
been subjected to alteration, misuse, abuse, improper assembly or installation, delivery damage, or to normal 
wear of the product.

6.   Exclusions: Excluded from this Warranty are belts, blades, blade adapters, normal wear, normal adjustments, 
stan dard hardware and normal maintenance.

7.   In the event you have a claim under this Warranty, you must return the product to an authorized  service deal-
er.

Should you have any unanswered questions concerning this Warranty, please contact:

giving the model number, serial number and date of purchase of your product and the name and address of the authorized 
dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND ANY IMPLIED WAR RAN -
TIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR OUR EXPRESSED WARRANTIES. Some areas 
do not allow the limitation of consequential damages or limitations of how long an implied Warranty may last, so the above limi-
tations or exclusions may not apply to you. This Warranty gives you specifi c legal rights, and you may have other rights which 
vary from locale to locale.

This is a limited Warranty within the meaning of that term as defi ned in the Magnuson-Moss Act of 1975.

In Canada contact:
Electrolux Canada Corp.
7075 Ordan Drive
Mississauga, Ontario 
L5T 1K6

Electrolux Home Products, Inc.
Outdoor Products Customer Service Dept.
250 Bobby Jones Expressway
Augusta, GA  30909  USA



47

15 DEGREES MAX.

FOLD ALONG DOTTED LINE

THIS IS A 15 DEGREE SLOPE

ONLY RIDE UP AND DOWN HILL,
NOT ACROSS HILL

SUGGESTED GUIDE FOR SIGHTING SLOPES FOR SAFE OPERATION

WARNING: To avoid serious injury, operate your tractor up and 
down the face of slopes, never across the face. Do not mow
slopes greater than 15 degrees. Make turns gradually to prevent
tipping or loss of control. Exercise extreme caution when
changing direction on slopes.

1. Fold this page along dotted line indicated above.
2. Hold page before you so that its left edge is vertically parallel to a tree
    trunk or other upright structure.
3. Sight across the fold in the direction of hill slope you want to measure.
4. Compare the angle of the fold with the slope of the hill.  



     Your POULAN PRO product has been expertly en gi neered and carefully manu fac tured to rigid quality 

stan dards.  As with all mechanical products, some adjustments or part replacement may be necessary 

during the life of your unit.

FOR SERVICE OR REPLACEMENT PARTS:

1.   Consult your dealer/place of purchase.

2.   Consult the yellow pages of your phone directory for the name of the nearest service dealer (under 

“saws” for Chain Saws or under “lawn mowers” for Trimmers, Brushcutters, and Blowers).

3.   For replacement parts, have available the following information:

a.   Model Number/Manufacturer's I.D. Number.

b.   Description of part.

NOTE:   Electrolux  Home Products provides parts and service through its au thor ized dis tribu tors 

and dealers; there fore, all requests for parts and service should be directed to your local 

dealer(s).  The phi loso phy of Electrolux Home Products is to con tinu ally improve all of its 

prod ucts.  If the operating characteristics or the appearance of your product differs from 

those described in this Manual, please contact your local local dealer for updated in for ma tion 

and as sis tance.  

PARTS AND SERVICE


